
 
 

TEST REPORT 
 

  
 
Technical Report: (8714)337-0050 December 05, 2014 
 
Date Received: December 03, 2014 Page 1 of 5 
 
EXCELERTHINGS  
7/729(A), MANNUTHY P.O, THRISSUR-680651, KERALA, INDIA 
 
CONTACT PERSON: Mr. C.P.AUGUIN 
 
Sample Description: ELECTRA FILL (EARTHING COMPOUND) 

Sample received in good condition 
 
Part: / Quantity: / 
Technical Data: / Special Process: / 
Homogenous Parts: / Style No. / 
Color: SILK GREY PO No.: / 
Component: /  Batch No.: / 
Model No.: /  Product End Use: / 
Age Grade: / Retest No.: / 
Vendor: / Buying Agent: / 
Manufacturer: EXCELERTHINGS Country of Origin: / 
Buyer: / Country of Destination: / 
Test Period: December 03, 2014 to December 05, 2014   
 

SUMMARY OF TEST RESULTS 
TEST REQUESTED CONCLUSION REMARK 
European Council Directive 2011/65/EU on the Restriction 
of the Use of Certain Hazardous Substances in Electrical 
and Electronic Equipment (RoHS) 

PASS See Results  

Note:  
1. The test has been conducted as per vendor’s request. 

 

REMARK  
If there are questions or concerns on this report, please contact:  Phone# 080-40701600/645 
 Email : rsl.bvcpsblr@in.bureauveritas.com 

 

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD. 
AUTHORIZED SIGNATORIES 

 

                                                                                                                                                                 
        ___________________________                APPROVED BY                 ________________________ 
                   S.Anbukumar                                                                                     VS. Sudalaimuthu          

         Deputy  Manager - Analytical Lab                                            Lab  Manager - Analytical Services 
 

FOR ANY TECHNICAL ISSUES: 
 
PLEASE CONTACT:  SUDALAIMUTHU  V.S   
E. MAIL:  sudalaimuthu.vs@in.bureauveritas.com                       PHONE NO:  080-40701645 
FOR ANY INVOICING MATTER:  MR.S.JAGADISH 
E. MAIL: S.Jagdish@in.bureauveritas.com                                    PHONE NO: 080-40701621 

 

C/N: (8714)337-0050 KK/VP/RP 
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TEST RESULT 
  

European Council Directive 2011/65/EU on the Restriction of the Use of Certain Hazardous 
Substances in Electrical and Electronic Equipment (RoHS) 
 

 
Test Method : With reference to EN 62321: 2009, Clause 8,9 & 10 
 

 
Test Item(s) Item / Component Description(s) 

A ELECTRA FILL (EARTHING COMPOUND) 
 

- Result 

Parameter 
Lead 
(Pb) 

Cadmium 
(Cd) 

Mercury (Hg) Chromium (Cr VI) Conclusion 

Unit mg/kg mg/kg mg/kg mg/kg - 
Test Item(s) - - - - - 

A ND ND ND ND PASS 
 
Note / Key : 

 
 BL = Below limit OL = Over limit M = Marginal 
 NR = Not requested mg/kg = milligram(s) per kilogram = ppm = part(s) per million 
 % = percent 10000 mg/kg = 1 % NA = Not applicable 
 Detection Limit:  See Appendix. 

 
Remark : 

 
   
 - Result(s) may be different to the actual content based on various factors including, but not limit 

to, sample size, thickness, area, non-uniformity composition, surface flatness. 
 - When the result(s) is (are) marginal, it is recommended to further perform related wet chemistry 

method for confirmation. See interpretation of result(s) in Appendix. 
 - Only selected example(s) is (are) indicated on the photograph(s) in Comment. 

 
Comment : 
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TEST RESULT 

 
 
Flame Retardants Content - European Council Directive 2011/65/EU on the Restriction of the Use of Certain 
Hazardous Substances in Electrical and Electronic Equipment (RoHS) 
 

 

Test Method : With reference to EN 62321: 2009, Annex A 
 

 

Test Item(s) Item / Component Description(s) 
A ELECTRA FILL (EARTHING COMPOUND) 

 

See Analytes (Parameter) 
and their corresponding 

Maximum Allowable Limit 
(Req.) in Result Table 

Type I Metallic material 

Type II Glass or ceramic material 

Type III Other non-metallic material except Type II 
 

- Unit Req. Result 
Test Item(s) - - A 
Type - III  III  
Parameter - - - 
PBBs mg/kg 1000 N.D  
MonoBB mg/kg - N.D  
DiBB mg/kg - N.D  
TriBB mg/kg - N.D  
TetraBB mg/kg - N.D  
PentaBB mg/kg - N.D  
HexaBB mg/kg - N.D  
HeptaBB mg/kg - N.D  
OctaBB mg/kg - N.D  
NonaBB mg/kg - N.D  
DecaBB mg/kg - N.D  
PBDEs mg/kg 1000 N.D  
MonoBDE mg/kg - N.D  
DiBDE mg/kg - N.D  
TriBDE mg/kg - N.D  
TetraBDE mg/kg - N.D  
PentaBDE mg/kg - N.D  
HexaBDE mg/kg - N.D  
HeptaBDE mg/kg - N.D  
OctaBDE mg/kg - N.D  
NonaBDE mg/kg - N.D  
DecaBDE mg/kg - N.D  

Conclusion - - PASS 
 

Note / Key : 
 ND = Not detected “>” = Greater than Req. = Requirement 
 NR = Not requested mg/kg = milligram(s) per kilogram = ppm = part(s) per million 
 % = percent 10 000 mg/kg = 1 %  
 Detection Limit (mg/kg) : 

For Type I -  Each (Pb, Cd & Hg) : 2.0 
For Type II -  Each (Pb, Cd, Hg & Cr VI) : 2.0 
For Type III -  Metal, Polymers & Electronics - Each (Pb, Cd, Hg & Cr VI) : 2.0; Each (PBBs & 
PBDEs) : 50; 
Others - Each (Pb, Cd & Hg) : 2.0; Cr VI : 3.0; Each (PBBs & PBDEs) : 50 

Remark : 
 - The list of analytes is summarized in table of Appendix. 
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APPENDIX 

 
 

List of Analytes and their Corresponding Detection Limit and Maximum Allowable Limit 
[ Preliminary Screening Assessment for European Council Directive 2011/65/EU ] : 

No. Name of Analytes 
Detection Limit (mg/kg) Maximum Allowable 

Limit (mg/kg) Wet Chemistry 
1 Lead (Pb) 10 1000 

2 Cadmium (Cd) 10 100 

3 Mercury (Hg) 10 1000 

4 Chromium (Cr) NA NA 

5 Chromium VI (Cr VI) 10 1000 

6 Bromine (Br) NA NA 
  

 NA = Not applicable 

 
Interpretation of Result(s) [ Preliminary Screening Assessment for European Council Directive 2011/65/EU ] : 

Element Non-metal Metal Composite material 

Lead (Pb) 
BL ≤ (700 - 3σ) < X < 
(1300 + 3σ) ≤ OL 

BL ≤ (700 - 3σ) < X < 
(1300 + 3σ) ≤ OL 

BL ≤ (500 - 3σ) < X < 
(1500 + 3σ) ≤ OL 

Cadmium (Cd) 
BL ≤ (70 - 3σ) < X < 
(130 + 3σ) ≤ OL 

BL ≤ (70 - 3σ) < X < 
(130 + 3σ) ≤ OL 

BL < X < (150 + 3σ) ≤ OL 

Mercury (Hg) 
BL ≤ (700 - 3σ) < X < 
(1300 + 3σ) ≤ OL 

BL ≤ (700 - 3σ) < X < 
(1300 + 3σ) ≤ OL 

BL ≤ (500 - 3σ) < X < 
(1500 + 3σ) ≤ OL 

Chromium (Cr) BL ≤ (700 - 3σ) < X BL ≤ (700 - 3σ) < X BL ≤ (500 - 3σ) < X 
Bromine (Br) BL ≤ (300 - 3σ) < X - BL ≤ (250 - 3σ) < X 
  
 X = Region considers as marginal result 
 3σ = Repeatability of XRF analyser at action level 

 
List of Analytes and their Corresponding Test Methods [ European Council Directive 2011/65/EU ] : 
No. Name of Analytes Test Method(s) 

1 

Polybromobiphenyls (PBBs) 
- Bromobiphenyl (MonoBB) 
- Dibromobiphenyl (DiBB) 
- Tribromobiphenyl (TriBB) 
- Tetrabromobiphenyl (TetraBB) 
- Pentabromobiphenyl (PentaBB) 
- Hexabromobiphenyl (HexaBB) 
- Heptabromobiphenyl (HeptaBB) 
- Octabromobiphenyl (OctaBB) 
- Nonabromobiphenyl (NonaBB) 
- Decabromobiphenyl (DecaBB) 

With reference to EN 62321: 2009, Annex A. 

2 

Polybromodiphenyl ethers (PBDEs) 
- Bromodiphenyl ether (MonoBDE) 
- Dibromodiphenyl ether (DiBDE) 
- Tribromodiphenyl ether (TriBDE) 
- Tetrabromodiphenyl ether (TetraBDE) 
- Pentabromodiphenyl ether (PentaBDE) 
- Hexabromodiphenyl ether (HexaBDE) 
- Heptabromodiphenyl ether (HeptaBDE) 
- Octabromodiphenyl ether (OctaBDE) 
- Nonabromodiphenyl ether (NonaBDE) 
- Decabromodiphenyl ether (DecaBDE) 

  
[a] The principle of this method was evaluated and supported by two studies organized by IEC TC 111 WG3. These 

studies were focused on detecting the presence of Cr VI in the corrosion protection coatings on metallic samples. 
 

END OF REPORT 
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Tluissur Dt.

Dear Sir,

sub; Test Report of Earthing station using Excel Earthing compouncl
Ref; Yqur lettcr no. nil dated 8-12- 2008

?4/03/20r0

This is to certiff. that the excel earthing compound heatmcnt of soil results in apprecialile
reduction ofearth resistance and the decrease in tfie earth resistance is constant ov.er the y€ar.
Delailed test report no EED/SA/earth/6tlA dat€d z$la3ftglo is enclosed.
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Vils. grc ;rs*,. nerota 
-f
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T}BJIC'TruIS OF THE TEST:

I Studiss on the effectiveness of soil treatma-nr b5' 'Esccl Earrhing Cornpcrund' w,ith regard to reduetiorr
in earlh resistance nnct durability ofthe effccr.
Clompnrison *f ennh rcsislance lrelrtcen eanhing starions using char*oal and 'exc,e1 earthing
compourrd' .

FIF'.Ll) STUDIIS:

A locatiorr in the carnpus of Ntrrional lrtstirute of Teclrnolog,'- Calicur. rvhEre the soit resistivity is 400 ohm-
net€r$'was chosen fct'cotttlucfing thc field stutlies. ln this location. trv$ numbers of earth pits rvcrc nrade
ru per lS 3043:1987. One canh pit uith'Excel Earthing Compound' and the other rvitlr clrarcoal used as
the backfill. The earth resistanee values r,r,ere monit*r"ed over a period of one year lo'r borh the eartlr
stations.

EXCEL EARTHII{C COMPOU NII:

'f;xcel Earthing Cr*mpounel' is a procluct of Mls tixecl Eafihings, 'l'hri.ssur-Kerala. It is manulhsturud fmrn a
corRposition nf mineral* and materinls to abfain highly eoncluctive. moisturc absorbing and reraining
sharacteri siir:s prov itii ng cu tii i n u trus res i sl itn cc agai nsi curosiorr.

ANALYilS OF T}IE RESTJL'f:

One year is taken *$ tlre test period {o eaver all the sea$ons. During the psrloel under test (year ?009}
surnmer is lrorn March to Ma1.'and Vtonsoon is I'rom June to August.

| :l'he earth resistancc value of earlh station treated rvith 'Excsl fiartlrirrg eompounel' decreared by
approximately 96% of its initial yalue rvhereas the carth resistance value ef Earth statian tre{*ted
rvith -Charcoal' decteasEd only by fi4% of its initial valuc over the period cf one year'.

2 Dur,ing silrntner, there was increass ol'eartlt rusistance in the earthing station trearcd with charc,nal.
While approximatel-v l0olo leduction in the e*nh resistamcc w&q observect for the ear$ing station



EEDISA/earth/61/A Sheet2l3

fiXPEffMEfTTAL$ETUP:
In thc location, two numbers of eurth pits are made as per lS 3043: 1987. Flate clectro<les are placed at the
centre of each pit rvith details shorvn belcrv" SSkg of Charcaal is *rixed wit5 rryater (in rhe volume rstio
l:l'5) to make slurry and is used ro fill the space around the ground elecrrode in one rarth pit. Fgkg of'H.xcel Earthing Campound* supplied by fulls €xcsl Earthings is rnixd rvirh ryater {in the v<rll'rne ratio l:l
as instructed by rhe client) and this slun1, is used to frf t tlre snrraunding volume ot the ground e lectmdcr in
the seccnd pit, Comman salt is not addecl in any oi'the pits as it is cornrsive ancl soluble. After the
installation no *'ater is applied to both the pits during the test periocl of eine ycar exoepr min rvater, 6rnm
thick Cl plate is used as the pits are of experimenral.
lihe values of earth resistatrces werc rileasured regularly and monthll.averiage values were eomputed anrl
shorvn below, The earth resistance values u,srs monitored sver a period of ore year t'or both the E*rth
tt&tion5.
MATf,RIAL$ TJ$IO FOR EARTHINC STATIONTI:

I Earrhing station using Charcoal I Enrthing starion uslns E.,rcilE$;thiQ C(lnlpour
r Cast lron Eanh Plate : 60 cm x 60 cnr x 6nrrr
i CCIpper rvire I SWG - 10 lbfrt
r G,l Pipe : B *Class ( t.5 inch x I fect)
r G I N*t & bolts and u,ash*rs ( 2 inch length

ivith 6mm. dia-) : 3 Nos
r Chareoal : 50 kg. and water in the vclunre

ratio I I1.3 to makc slurry

INSTRUMENTIi USED:

l) Magneto Gcneralor tvpe EAR'IFI TESTER
Model: ClI l2?2(M)" , Aecuracy *.5ola

r Cast lron €arth Plate : 60 cm x 60 cm * 6mrn
r Coppg wire 8 S${i - l0 feet
r  C . l  F i p e :  B - C l a s s (  l . 5 i n c h x S f * e r )
r C I Nut & bolrs and rrashers { 3 ineh length with

6rnrn .d ia . ) :3Nos
c 'Exeel Earthing Comporr*d': 50 kg. and waler ill

the volumc. ratio [:3 tc make slurry

?) Digital liarrh Tester DET 20
Mahe : Mctu,ane. Accuraclogl.5%

EAtrTH RISI$TANCE M EASU REMf NT;
Thc values of earth resistances *,ere measured r:egularly and n:onthly average values were computcd nnd
shown below. Values are rec.orded wilh necessary correc{ion factors of'lhe instrunrents.

sl
no- Mmsrrement Retistance mrarured iu

'Exeel Earthing Ccmnound' 'Chartc*lt

Januarr'2009 2r.t {t 49.2 $)
Februan'2009 :0.t $ 45.5 6!

, ' l'1arch 3009 I 9.6 (l 42.2 A
{ :\pril 100? 18.+$ 42.3 tl
) May ?{}09 r 7.: cl 42.4 n
5 Jun 2009 16.? (} 39.6 (r
I Jull'?009 13.6 t] 30.8 r}
I August ?009 9.2 tr 2s.4 t)
I Sentenrber 2009 8.3 Sl
l 0 October 2009 6.S $ 18.1A
I I Nov$mber 2$S9 4.9 () 15.7 i:
t2 l)ccenrbcr ?0$9 2.6 {} t2.7{Z
t i Jannnrr'?010 r.9 I) 9.8 n
l 4 M*reh 2010 0.7 gl sf)
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S}INET Rf,SISIfANfE OF EXCEL $ARTI{ING COMPOUNN AND CHARCCIAL;

The samples were made slun1, using double distilled water and castc<l t"o sheet tbnn (of thickness 3 mnr)
and tlried at room tempsranrre for 24 hours

Sheetresi*tanseofExcel Exmhingcsmpound : ?.89x 106{}
Sheetresistanceof Charcoal : 53,5 x 106 fl

ThepH value ol'*Elxcel Earthing Compourul' s1urry is of the order 8.

CONCLUSION:

The cxcel Farthing eompound trsatmcnt of soil re*ults in appreeialls reduction of c*rth ruistance over
the {e$t period *f one year and the decrease in the earth resistalrce is almost soffta$t.
Soil drics up in summet months producing cracks in the titlings and thereby incrcasing the rsslstance,
Atier th* r*ini*g $e&sonr these eracks will be filled with waler, increasing thc moisture crfilftst &Rd
thercby decreasing the earth resisrance, 'Hxucl Earthing Compuund' will retain rhe moisture irrcspecrive
of s$s$onal variations while charcoal gets dried up.
'llxcef Earthing Compound' suspension fbmrs an electrslyte which is basic in nature. 'l'herefore it docs
nst rurrsde iron or zinc. In thc contexl ofpresent day praetice of using cast iron and galvanized steel ac
material for grounding, thia property is especially irnporiant.
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TUV Rheinland (India) Pvt. Ltd, Plot No 17B, Electronic City Indl. Area, IInd Phase, Hosur Road, Bangalore – 560 100 
Tel : +91-80-39234301 / 39234312Fax :  +91-80-30554342 
 
 
 
 
 

Auftraggeber: 
Client: 

Excel Earthings 

7/729 (A), Mannuthy, 

Thrissur - 680 651 

.Kerala, India 

Gegenstand der Prüfung: 
Test item: 

Earthing compound (backfill for earth electrode surroundings in the soil) 

Bezeichnung: 
Identification: - 

Serien-Nr.: 
Serial No./ Document 
Submitted:     

Email dated 14.10.2013 

Wareneingangs-Nr.: 
Receipt No.:  

Order No.: 

11102013 
 
180301 

Eingangsdatum: 
Date of receipt: 

Test Period: 

11.10.2013 

15.10.2013-17.10.2013 

Prüfort: 
Testing location: 

TÜV Rheinland India Pvt Ltd, Plot No.17B, Electronic City, Phase 2,  East Wing,              
Hosur Road, Bangalore - 560 100, Karnataka, India.  

Prüfgrundlage: 
Test specification: 

Customer’s requirement : 
Restriction of the use of Hazardous Substances Directive (RoHS-2), 2011/65/EU, 
Amended directive updated to date. 

Prüfergebnis: 
Test Result: 

PASS 

Prüflaboratorium/ Testing Laboratory:  

zusammengestellt/ compiled by: 
  

kontrolliert/ checked by: 

 

 

 

18.10.2013 

 

 
Rajesh Jain 

Technical Head, Material Testing 
Laboratories, Industry Services 

 

 
 
 

18.10.2013 

 
 
 
 

Nagendra Hebbar 
Head, Material Testing Laboratories, 

Industry Services 

       

       

 Datum 

Date  

Name 

Name  

Unterschrift 

Signature 

 Datum 

Date 

Name 

Name 

Unterschrift 

Signature 
 

Sonstiges/ Other Aspects:  

 
Abkürzungen: ok / P  =  entspricht Prüfgrundlage 
 fail / F  =  entspricht nicht Prüfgrundlage 
 n.a. / N  =  nicht anwendbar 

Abbreviations: ok / P  =  passed 
 fail / F  =  failed 
 n.a. / N  =  not applicable 

Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht 

auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. 

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be 
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. Sampling not 
done by TUVRI. Test item submitted by client 
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TUV Rheinland (India) Pvt. Ltd, Plot No 17B, Electronic City Indl. Area, IInd Phase, Hosur Road, Bangalore – 560 100 
Tel : +91-80-39234301 / 39234312Fax :  +91-80-30554342 
 
 
 
 
 

 

TEST RESULTS 
Heavy Metals: 
 
 

Test Methods: IEC 62321 Ed.,1, 2008, ICP-OES for  Total Cadmium, Lead, Mercury, Chromium  
                        IEC 62321 Ed.,1, 2008, Spectrophotometer for Hexavalent Chromium 

Sample No. Unit Total Cadmium 
Hexavalent 

Chromium 
Total Mercury Total Lead 

Sample 001 mg/kg ND ND ND ND 

RoHS Limit, Max. mg/kg 100 1000 1000 1000 
 

 

Limit of Detection : Total Cadmium, Lead, Mercury, Hexavalent Chromium : 1 mg/kg 

Abbreviation      : “mg/kg” denotes milligram per kilogram 

                               “ND” denotes not detected 

Sample 001: Test Sample        

 
PBB’s and PBDE’s: 
 

Test Methods: IEC 62321 Ed.,1, 2008, GC-MS for PBB’s and PBDE’s 

Flame Retardants Results, mg/kg 

PBBs 

Bromobiphenyl ND 

Dibromobiphenyl ND 

Tribromobiphenyl ND 

Tetrabromobiphenyl ND 

Pentabromobiphenyl ND 

Hexabromobiphenyl ND 

Heptabromobiphenyl ND 

Octabromobiphenyl ND 

Nonabromobiphenyl ND 

Decabromobiphenyl ND 

Sum of PBB’s < 2.5 

RoHS Limit, Sum of PBB’s 1000 

PBDEs 

Bromodiphenylether ND 

Dibromodiphenylether ND 

Tribromodiphenylether ND 

Tetrabromodiphenylether ND 

Pentabromodiphenylether ND 

Hexabromodiphenylether ND 

Heptabromodiphenylether ND 

Octabromodiphenylether ND 

Nonabromodiphenylether ND 

Decabormodiphenyl ether ND 

Sum of PBDE’s < 2.5 

RoHS Limit, Sum of PBDE’s 1000 

Limit of Detection : PBB’s & PBDE’s – 0.25 mg/kg Each 

Abbreviation         : “mg/kg” denotes milligram per kilogram,   “ND” denotes not detected 
 
 
 

Remarks: The test sample listed above has been verified to comply with the requirements of employed 

directive 2011/65/EU (RoHS2) (Earlier 2002/95/EC, RoHS Directive) 
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Test item Photograph: 
 

 
 

---- End of Report ---- 
  




